
EVALUATION OF PRECIPITATIVE FOULING 
FOR COLORADO RIVER WATER DESALINATION 

USING REVERSE OSMOSIS 
 
 

Metropolitan Water District 
700 Moreno Avenue 

La Verne, California  91750-3399 
and 

University of California at Los Angeles 
10833 Le Conte Avenue 

Los Angeles, California  90095-1772 
 
 
 
 

Agreement No. 99-FC-81-0185 
 

Desalination and Water Purification Research and Development 
Program Report No. 85 

 
December 2002 

 
 
 
 
 

 
 

U.S. Department of the Interior 
Bureau of Reclamation 

Denver Office 
Technical Service Center 

Environmental Services Division 
Water Treatment Engineering and Research Group 



REPORT DOCUMENTATION PAGE Form Approved 
OMB No. 0704-0188 
[...]
Figure 24.  SEM micrograph of a cleaned reverse osmosis membrane.............................77 
Figure 25.  Representative SEM micrographs of fouled reverse osmosis membranes 

from bench-scale testing ............................................................................................77 
Figure 26.  Dissolved silica in RO concentrate for commercial and generic 

antiscalants in bench-scale testing. ............................................................................78 
Figure 27.  Dissolved aluminum in RO concentrate for commercial and generic 

antiscalants in bench-scale testing. ............................................................................79 
Figure 28.  Specific permeate flux for commercial and generic antiscalants using 

CRW at pH 6.7 with 170 µg/L added aluminum.......................................................80 
Figure 29. Dissolved analytes in RO concentrate for commercial, generic and 

blends of commercial and generic antiscalants in bench-scale testing with 
170 µg/L added aluminum.........................................................................................81 

Figure 30. SEM micrographs of fouled reverse osmosis membranes from the 
aluminum addition study............................................................................................82 

Figure 31.  Normalized flux during reverse osmosis pilot testing.....................................83 
Figure 32.  Salt rejection during reverse osmosis pilot testing..........................................83 
Figure 33.  Normalized flux per array during reverse osmosis pilot testing .....................84 
Figure 34.  Salt rejection per array during reverse osmosis pilot testing ..........................84 
Figure 35.  EDS spectrograph of reverse osmosis membrane from terminal element ......85 
Figure 36.  SEM micrograph of calcium carbonate scale..................................................85 
Figure 37.  SEM micrographs of reverse osmosis membranes from first array ................86 
Figure 38.  SEM micrographs of reverse osmosis membrane from second array .............86 
Figure 39.  SEM micrographs of reverse osmosis membranes from third array ...............86 
Figure 40.  EDS spectrograph of reverse osmosis membrane from first array..................87 
Figure 41.  Infrared spectral analysis of fouled reverse osmosis membrane surfaces.......88 
Figure 42.  EDS spectrograph of reverse osmosis membrane from second array .............89 
Figure 43.  EDS spectrograph of reverse osmosis membrane from third array.................90 



 xi

GLOSSARY 

ATR/FT-IR - Attenuated Total Reflectance/Fourier Transform infrared analysis.  A 
technique to analyze the organic, functional groups of materials.  

Bench scale – Experiments conducted using 2-6 L/min table-top systems. 

Brine – (1) A concentrated salt solution, generally containing sodium chloride and other 
ions typically having a concentration of 3 weight percent or more. (2) A concentrated salt 
solution remaining after desalting brackish or seawaters.  For brackish water membrane 
desalting, the terms concentrate or reject are commonly used. 

Colorado River water (CRW) - influent water source from Lake Mathews, California, 
the southern terminus for the Colorado River aqueduct system. 

Concentrate – The concentrated solution containing constituents removed or separated 
from the feedwater by a membrane water treatment system.  Commonly in the form of a 
continuous flow stream. 

Energy dispersive spectroscopy (EDS) - A group of techniques used to analyze the 
atomic structure of materials.  In laboratory instruments, dispersion of radiation often 
occurs by the use of a prism or diffraction grating.  Normal dispersion occurs when the 
change in refractive index increases with increasing frequency (decreasing wavelength).  
When the reverse occurs, absorption takes place.  The absorption of radiation by 
materials serves as the basis for a number of types of spectroscopic analyses. 

Flux - The volume or mass of permeate passing through the membrane per unit area per 
unit time.   

Fouling - The deposition of material such as colloidal matter, microorganisms, and metal 
oxides on the membrane surface or in its pores, causing a decrease in membrane 
performance. 

Langelier saturation index (LSI) - Calcium carbonate saturation index computed by the 
difference between the measured pH and the pH at saturation with calcium carbonate. 

Microfiltration (MF) - A pressure driven membrane process that separates particles as 
small as 0.1-micrometer-diamter from a feed stream by filtration.  The smallest particle 
size removed is dependent of the pore size rating of the membrane. 

Natural organic matter (NOM) - A heterogeneous mixture of organic matter that 
occurs ubiquitously in both surface water and groundwater, although its magnitude and 
character differ from source to source.   

Normalized flux - The permeate flow rate through the membrane adjusted to constant 
operating conditions. 



 xii

Not detected (ND) - Compounds not detected in samples analyzed  

Not sampled (NS) - A sample was not collected to be analyzed. 

Pilot scale – Experiments conducted using 90-120 m3/day unit processes. 

Reject or reject stream – For pressure-driven membrane processes, the concentrated 
solution containing substances that do not pass through the membrane. 

Rejection - In a pressure-driven membrane process, a measure of the membrane's ability 
to retard or prevent passage of solutes and other contaminants through the membrane 
barrier.   

Reverse osmosis (RO) - A pressure-driven membrane separation process that removes 
ions, salts, and other dissolved solids and nonvolatile organics.  The separation capability 
of the process is controlled by the diffusion rate of solutes through the membrane barrier 
and by sieving.  In potable water treatment, reverse osmosis is typically used for 
desalting, specific ion removal, and natural and synthetic organics removal.   

Scale - Coating or precipitate deposited on surfaces.   

Scanning electron microscopy (SEM) – Electron microscope techniques where an 
electron beam operates as a probe by being deflected across the surface of a specimen 
coated with gold and palladium. 

Silt density index (SDI) - An empirical measure of the plugging characteristics of 
membrane feedwater based on passing the water through a membrane filter test apparatus 
containing a 0.45-micrometer pore diameter filter.   

Solubility product constant - In a saturated solution at a specified temperature, the 
equilibrium constant of the dissolution reaction of a solid in water.   

Specific flux - The permeate (water) flux divided by the net driving pressure. 

State Project water (SPW) - influent water source from Northern California via the 
California State Water Project. 

Trans-membrane pressure (TMP) - The net pressure loss across the membrane.  For 
microfiltration and ultrafiltration with negligible osmotic pressure differential across the 
membrane, the hydraulic pressure differential from feed side to permeate side. 

Total dissolved solids (TDS) - The weight per unit volume of solids remaining after a 
sample has been filtered to remove suspended and colloidal solids.   

Total organic carbon (TOC) - A measure of the concentration of organic carbon in 
water, determined by oxidation of the organic matter into carbon dioxide.  Total organic 
carbon includes all the carbon atoms covalently bonded in organic molecules.



 xiii

ACRONYMS 

ASTM - American Society for Testing and Materials. 

°C - degree Celsius 

cm - centimeter 

cm2 - square centimeter  

CRW - Colorado River water 

EDS - energy dispersive spectroscopy 

°F - degree Fahrenheit 

ft2 - square foot 

g - gram 

gpm - gallon per minute 

hr - hour 

hrs - hours 

kWh - kilowatt times hour 

L - liter 

µg/L - microgram per liter 

MF - microfiltration 

mg/L - milligram per liter 

m3 - cubic meter 

ND - not detected 

NS – not sampled 

NOM - natural organic matter 

ntu - nephelometric turbidity unit 

OCWD - Orange County Water District  

ppm - part per million, used interchangeably with mg/L for dilute aqueous solutions 



 xiv

psi - pounds per square inch 

RO - reverse osmosis 

SEM - scanning electron microscopy 

SDI - silt density index 

SPW - California State Water Project water 

TDS - total dissolved solids 

TFC® - Thin film composite  

TMP - trans-membrane pressure 

TOC - total organic carbon 

ULP – ultra-low-pressure 



 xv

EXCECUTIVE SUMMARY 

INTRODUCTION 

In an effort to reduce the costs of RO and NF treatment, the Metropolitan Water District 
of Southern California (MWDSC) initiated the Desalination Research and Innovation 
Partnership to evaluate cost-effective methods to desalinate Colorado River water 
(CRW), as well as municipal wastewater and brackish groundwater.  One option 
available to lower desalting costs is the use of pre-existing conventional treatment prior 
to RO treatment rather than membrane filtration.  This project evaluated metal chelating 
agents to prevent aluminum silicate fouling of RO membranes when using conventional 
treatment (i.e., coagulation, sedimentation, and dual-media filtration) as the pretreatment 
step.  

BACKGROUND 

The formation of aluminum silicates requires the presence of both dissolved aluminum 
and silica.  The mineral equilibrium and pH of the solution regulate the concentration and 
speciation of dissolved silica and aluminum.  Many antiscalants designed to control for 
silica scaling are ineffective against aluminum silicates.  Ethylenediaminetetraacetic acid 
(EDTA) and other chelating agents (e.g., citric acid, oxalic acid, aspartic acid, and 
salicylic acid) have been suggested to sequester dissolved metals and avoid silicate 
fouling.  While dispersant agents containing phosphonic acid and/or phosphonate 
functional groups may inhibit pure amorphous silica, they potentially precipitate 
aluminum as phosphates or phosphonates; thus, they may act as foulants themselves.  
 

EXPERIMENTAL METHODS 

Geochemical Modeling 

Geochemical modeling was conducted to compute major and trace element speciation 
and mineral saturation for RO influent water.  Predominance area diagrams were used to 
evaluate the formation tendency of silicate scales on RO membrane surfaces.  The 
assumption was that there was sufficient time to reach equilibrium at the membrane 
surface.  Historical unfiltered raw-water data from Lake Mathews, California, for major 
ions (data taken between June 1976 and September 2000) and trace metals (data taken 
between October 1993 and April 1999) were used to model CRW influent and effluent.  
The RO concentrate data were calculated based on experimental data taken at 85 percent 
water recovery. 
 



 xvi

Bench-Scale Testing 

For bench-scale testing, CRW (550 mg/L TDS) at pH 6.7 was used, and aluminum nitrate 
(Al(NO3)3•9H2O) was added to raise the aluminum concentration to 200 µg/L.  The 
source water was pretreated prior to the RO unit by a 0.2 µm nominal pore size 
microfiltration membrane.  No chloramine residual was maintained in the influent water.  
A 20-gal (76 L) reservoir was used to store the MF effluent prior to RO treatment.  
Combinations of citrate (34 mg/L), EDTA (16 mg/L), and antiscalant were added to the 
RO influent to sequester the aluminum via chelation. 

Three identical, closed-loop, bench-scale RO units were used during this phase of testing.  
The bench-scale RO testing used spiral-wound, thin-film-composite, polyamide 
membranes.  For each experiment, the final water recovery was set at 95 percent (i.e., 
from 20 gal [76 L] to 1 gal [3.8 L])  in order to accelerate the scale formation.  
Throughout the experiment, the operating pressure and concentrate flow rate were 
maintained at 80 psi and 0.85 gpm, respectively.  The RO unit recycled the concentrate 
flow and discarded the permeate flow. 

RESULTS AND DISCUSSION 

Geochemical Modeling 

Modeling results showed that the total dissolved aluminum was 99 percent in the form of 
Al(OH)4

– at pH 8.2.  Because Al(OH)4
– at pH 8.2 would be converted to Al3+ at pH 7.0, 

Al3+ was the sole important ion in aluminum silicate formation in CRW.  Potential 
aluminum silicates that could be precipitated in the influent and effluent of an RO system 
at 85 percent water recovery were kaolinite and muscovite (KAl2(Si3Al)O10(OH,F)2).  
The general equation for kaolinite formation is: 
 
 2 Al(OH)4

- + 2 H4SiO4 + 2H+ = Al2Si2O5(OH)4 (kaolinite) + 7H2O  (1) 
 
For CRW, the concentrations for major cations exhibited the following pattern in both the 
RO influent and effluent:  Na > Ca > K.  Therefore, theoretically, kaolinite would 
precipitate before muscovite in the presence of either calcium or potassium.  The 
modeling of the concentrate also showed that Ca–montmorillonite 
(Ca3(Al,Mg)2Si4O10(OH)2·nH2O), Na–beidellite (NaAl2(Si,Al)4O10(OH)2·nH2O) and K–
feldspar (KAlSi3O8) might also be formed when the solution reached saturation. 

Bench-Scale Testing 

SEM data showed a clay-like coating on the RO membrane surfaces for most 
experiments using excess aluminum (Figure E1).  Notable exceptions were 
experiments using citrate and EDTA alone, in which both samples showed white 
grains on the membrane surface, with little other foulant present.  These grains may 



 xvii

have been calcium carbonate or calcium sulfate scales, as no protection against 
these foulants (i.e., a commercial antiscalant) was present.  The clay-like coating 
may be a mixture of both aluminum silicates and aluminum hydroxides.  EDS 
detected aluminum on the membrane surface for all but the citrate-treated sample.  
For this sample, the visual evidence supports the lack of aluminum silicate fouling 
based on the absence of semi-porous, clay-like material on the membrane surface.  
In addition, citrate demonstrated superior performance in keeping aluminum in 
solution, which may have prevented aluminum from precipitating as either a 
silicate or hydroxide material.  While no visual evidence of aluminum silicate was 
observed on the EDTA-treated sample, EDS data detected the presence of both 
aluminum and silica on the membrane surface.  Therefore, both citrate and EDTA 
demonstrated good aluminum silicate preventive properties, citrate more so than 
EDTA. 

The combination of the commercial antiscalant and citrate showed the strong presence of 
aluminum and silica on the membrane surface despite this combination's ability to keep 
aluminum in the soluble form.  The commercial antiscalant/EDTA combination also 
showed the presence of aluminum in excess of the generic antiscalant alone, though no 
silica was detected.  These data suggest that phosphorous, a key inorganic component of 
the commercial antiscalant, may have reacted with the soluble aluminum to form an 
insoluble precipitate.  The basic reaction involved in the precipitation of phosphorus and 
aluminum follows: 

  Al3+ + HnPO4
n-3 ⇔ AlPO4 + nH+     (2) 

 

CONCLUSIONS 

Geochemical data developed through this project showed that aluminum silicate scale 
formation is thermodynamically plausible, with kaolinite and muscovite being the most 
likely silicate end products.  Based on the limited experimental data, citrate and EDTA 
may effectively act as aluminum sequestering agents that may lead to the prevention of 
aluminum silicate or hydroxide scaling.  Adding a commercial antiscalant did not 
improve the generic chemicals’ ability to control for aluminum silicate fouling, and may 
be a contributing factor in aluminum-based scalant formation.  Three different forms of 
aluminum-based foulants were potentially identified during this project:  (1) aluminum 
silicates, (2) aluminum hydroxides, and (3) aluminum phosphates.  Further research is 
needed to confirm the presence of any one of these compounds―preferably through 
crystallography or X-ray diffraction spectroscopy.  Finally, alternative methods of 
controlling aluminum, such as alum coagulation at reduced pH or ferric-based 
[...]
data taken at 85 percent water recovery. 

Geochemical modeling (WATEQ4F) was conducted to compute major and trace 
element speciation and mineral saturation for RO influent water (Ball and Nordstrom 
1991).  While the model was originally developed for inorganic geochemistry in natural 
water systems, it also has practical applicability to water treatment systems.  However, 
since the RO scaling problem in CRW involves precipitation-dissolution reactions of 
metals and inorganic constituents in water, geochemical modeling was used to calculate 
mineral scaling potentials of the RO influent water at equilibrium.  The model uses the 
ratio of ion activity product (γP): 

γP = γi Ci × γi Cii      (3.8) 

where Ci = individual ion concentration 

γi = individual ion activity coefficient 

and equilibrium constant (Ksp) of a mineral to indicate the degree of saturation of the 
mineral phase.  For example, the larger the ratio of (γP/Ksp), the higher the deposition 
potential at thermodynamic equilibrium.  The geochemical modeling also calculated the 



 11

concentrations of different species of various elements in the system based upon the total 
concentration of that element and all possible mineral reactions that may be involved.  
The element speciation calculation predicted the prevalent element forms and may help 
identify the major reactions leading toward scaling.  Water quality data of RO influent 
from CRW with microfiltration pretreatment in bench-scale tests (Task 3) were used for 
the numerical modeling. 

4.2.1 Evaporation Experiments 

CRW water after conventional treatment and microfiltration was collected and 
stored in the cold room at 40C.  Three liters of water samples were placed in three one-
liter beakers for each evaporation test.  The pH of the water was adjusted to 7.0 with HCl 
before evaporation.  Evaporation was conducted in an oven with automatic temperature 
control.  Approximately five days were needed for each evaporation test.  As the water 
level dropped, samples were combined into one beaker.  When the total water sample 
was reduced to about 300 mL, the beaker of remaining water was allowed to crystallize at 
room temperature for one day.  Then, the pH was measured.  Precipitates were collected 
on nitrocellulose filter paper with pore size of 0.45 µm, and were dried in a jar with 
CaCl2 desiccant.  The dried precipitate was sent to a UCLA laboratory for powder X-ray 
diffraction. 

4.3 Task 3 Bench-Scale Antiscalant Testing 

4.3.1 Source Water 

Three source waters were used during this phase of testing: (1) a blend of 
64 percent CRW and 36 percent SPW at ambient pH (pH 8.0); (2) 100 percent CRW 
water at ambient pH (pH 8.2); and (3) 100 percent CRW water adjusted to pH 7.0 using 
sulfuric acid.  The source water was pretreated prior to the RO unit by a 0.2 µm nominal 
pore size microfiltration membrane (Aqua Pro Membranes, Gardena, Calif.).  A 2.0 to 
2.5 mg/L chloramine residual was maintained in the MF influent (3:1 w/w ratio of 
chlorine to nitrogen).  The TDS of the three source waters ranged from 450 to 550 mg/L.  
A 20-gallon [76 L] reservoir was used to store the MF effluent prior to RO treatment.  

For bench-scale testing with added aluminum, CRW at pH 6.7 was used and 
aluminum (Al(NO3)3•9H2O, Fluka Chemical Corp., Milwaukee, Wisc.) was added to 
raise the aluminum concentration to 200 ppb.  No chloramine residual was maintained in 
the influent for the aluminum study.  Generic antiscalants from Task 3 were added to the 
RO influent to sequester the aluminum via chelatation.   

4.3.2 Bench-Scale Reverse Osmosis Unit 

Three identical closed-loop, bench-scale RO units were used during this phase of 
testing (see Figure 1).  The bench-scale RO testing used spiral-wound, thin-film-
composite, polyamide membranes (Energy Saving Polyamide ESPA1-2012, 



 12

Hydranautics, San Diego, Calif.).  The dimensions of each element were 1.8 in. [4.6 cm] 
diameter by 12 in. [30 cm] long, with 4.8 ft2 [4,500 cm2] of membrane surface area per 
element.  Prior to testing, each RO element was soaked in deionized water for 3 hrs.  The 
RO elements were then placed in the RO unit and flushed with 10 gal [39 L] of deionized 
water for 1 hr, followed by a second flush with deionized water for an additional 3 hrs in 
order to equilibrate the permeate flux and salt rejection of the RO membranes under 
normal operating pressure (80 psi) [552 kPa] and constant concentrate flow (0.85 gpm) 
[3200 mL/min]. 

For each set of experimental variables (e.g., water type) an experimental control 
test was conducted.  The experimental controls consisted of operating the RO unit at 
normal pressures and flow rates but without any antiscalant.  Therefore, the scale 
formation without the presence of antiscalant in target water can be evaluated. 

For each experiment, the final water recovery was set at 95 percent in order to 
accelerate the scale formation.  Throughout the experiment, the operating pressure and 
concentrate flow rate were maintained at set values (80 psi) [550 kPa] and 0.85 gpm 
[3200 mL/min], respectively).  The RO unit recycled the concentrate flow and discarded 
the permeate flow.  Ninety-five percent water recovery (from 20 gal [76 L] to 1 gal 
[3.8 L]) was typically reached within 9 hrs.  Permeate flow rate was recorded every hour.  
The feed, permeate, and concentrate temperature and conductivity were also measure 
hourly.  Once 95 percent water recovery was reached, the RO unit was shut down and the 
RO elements as well as the final concentrate were collected for analysis. All samples 
taken were stored in refrigerator for further analyses.  The unit was then flushed with tap 
water to remove any residual solution. 

4.3.3 Antiscalants 

Eight commercial antiscalants and six generic antiscalants were evaluated to 
determine their efficacy for scale inhibition (see Table 1).  The dosage for each 
commercial antiscalant was calculated using the corresponding antiscalant vender's 
software and CRW water quality data.  The chemical dosage for each of the generic 
antiscalants was based on published data and stoichiometric modeling.  All commercial 
and generic antiscalants were added to the RO feed tank. 

For testing of both generic and commercial antiscalants for the efficacy of 
preventing aluminum silicate scaling, microfiltered CRW at pH 7.0 was the influent for 
this study.  Aluminum (1.4 g Al(NO3)3

. 9H2O to 175 gallons [662 L] of CRW) was added 
to the influent to raise the aluminum concentration to 200 ppb.  This study compared 
three different antiscalants (PT-1.6, EDTA-16 and SC-34), alone and in combination 
(PT-1.6/EDTA-16 and PT-1.6/SC-34). 

4.3.4 Analytical Methods 

The RO feed, permeate, and concentrate were analyzed for trace metals (Al, As, 
Ba, Fe, Mn, Sr), cations (Ca, Mg, Na, and K), anions (F, NO3, and SO4), TDS, alkalinity, 
hardness, and silica.  All water quality samples were filtered through a 0.45 µm cellulose 
acetate membrane (0.45 µm HA, Millipore, Mass) to separate precipitated and colloidal 



 13

solids from dissolved species.  All membranes, retentates, and filtrates were preserved for 
documentation and further analysis. 

Free and total chlorine was measured using Standard Method 4500-Cl G (APHA, 
AWWA, and WEF 1998).  For all free chlorine samples, 200 µl of 0.03 N thioacetamide 
solution per 10 mL of sample was added to control for interference by monochloramine. 

4.3.5 Membrane Autopsy 

Upon completion of each pretreatment evaluation phase, the terminal RO element 
was autopsied by Metropolitan personnel.  Swatches of membrane material were 
collected and sent to independent laboratories for microscopic analysis.  The following 
analyses were conducted: 

Scanning Electron Microscopy (SEM) was conducted by the Scripps 
Oceanographic Institute in La Jolla, Calif. using a Cambridge Instruments Model 
360 (Leo Electron Microscopy, Thornwood, New York).  Membrane samples 
were prepared for top surface views by cutting a small piece of membrane and 
then attaching it to an aluminum mount with double-stick tape.  Cross-sections 
were prepared by fracturing a small strip of the membrane while in a liquid 
nitrogen bath; this was also attached to an aluminum mount.  The mounted 
sample was sputter-coated with a 30 nm layer of gold and palladium (Goldstein et 
al. 1992). 

Energy Dispersive Spectroscopy (EDS) was conducted in concert with the SEM 
by the Scripps Oceanographic Institute (Oxford Instruments Model QX2000, 
Concord, Mass.).  The membrane sample for EDS analysis was attached to a 
graphite mount with graphite tape; there was no coating on the sample.  This 
technique was used because graphite is not detected by EDS and does not 
interfere with atoms being measured in the sample (Goldstein et al. 1992). 

4.3.6 Calculated Values 

In order to assess the performance of the pretreatment and salinity reduction 
steps, several key values were calculated based on raw process data.  These calculated 
values include silt density index (SDI) and specific normalized flux, and salt passage (see 
Appendix B). 

4.4 Task 4 Demonstrate Antiscalants 

An 18-gpm [98 m3/day) RO unit using ultra-low-pressure polyamide membranes 
was evaluated for salinity removal.  During this testing, the RO unit was operated at a 
constant operating flux and water recovery.  The performance of the RO unit was 
assessed through operational and water quality data, as well as membrane surface 
characterization techniques. 



 14

4.4.1 Pretreatment 

Pretreatment to the RO unit was provided by a 22 gpm [120 m3/day]  
microfiltration unit (Model 3M10C, U.S. Filter/Memcor, Timonium, Maryland).  The MF 
unit contained three parallel polypropylene, hollow-fiber membrane modules (0.2 µm 
nominal pore size; 14.9 m2 of outside surface area per module) that filters water in an 
outside-in direction and was operated in dead-end mode.  The net driving pressure ranged 
from 6 to 10 psi [41 to 69 kPa] yielding a filtrate flow rate of 20 gpm [110 m3/day] at a 
flux rate of 60 gfd [0.10 m/hr].  Air scour backwashing was programmed for every 
22 min.  A 2.0 to 2.5 mg/L chloramine residual was maintained in the MF feed using 
sodium hypochlorite and ammonium sulfate (3:1 w/w chlorine-to-ammonia ratio).  A 
chlorine analyzer (Hach Company CL-17 chlorine analyzer, Loveland, Colo.) was 
connected to the MF unit’s programmable logic circuit such that the MF unit would shut 
down when the free chlorine residual exceeded 0.5 mg/L in the pretreatment effluent; 
thereby, preventing free chlorine from coming in contact with the MF and RO 
membranes.  Turbidity data for the microfiltration unit were taken in batch samples using 
a Hach 2100N Turbidimeter (Hach Company, Loveland, Colo.).  Effluent particle count 
data (IBR Online Particle Monitoring System, Inter Basic Resources, Inc., Grand Lakes, 
Mich.) were taken directly after the filtration step.  All particle count data were collected 
once per minute.  SDI data were taken just prior to the RO influent.  

The microfiltration unit was cleaned prior to the start of this study.  The clean-in-
place procedure was conducted according to the manufacturer’s specifications using an 
acid followed by a caustic cleaning cycle.  Each cleaning cycle took approximately 2 hrs 
(15-20 min initial recirculation shell, followed by chemical addition with 30 min, 45 min, 
and 45 min recirculation cycles).  The cleaning solution was then drained, and the unit 
was backwashed three times with raw water.  No further cleanings were required during 
this study phase. 

Cleaning solutions were mixed with 40ºC RO permeate water.  The acidic 
solution consisted of ten pounds of citric acid per 30 gal at pH 2.0 to 3.0.  The caustic 
solution used 4.2 L of Memclean (U.S. Filter/Memcor, Timonium, Maryland) and 1.7 L 
of 35 percent hydrogen peroxide.  The pH was typically 12.0 to 12.5. 

4.4.2 Reverse Osmosis 

A three-stage RO unit (Nimbus™ Model PSMWD-1, San Diego, Calif.) was pilot 
tested throughout this project (see Figure 2).  The first two stages used 4-in. diameter 
pressure vessels with three 4-in. x 40-in. spiral-wound thin-film composite polyamide 
membrane elements (Koch Fluid Systems TFC-4821ULP, San Diego, Calif.) per vessel.  
The third stage consisted of two 2 ½-in. pressure vessels in parallel.  Each 2 ½-in. 
pressure vessel housed three 2 ½-in. x 40-in. spiral-wound thin-film composite 
polyamide membrane elements (Koch Fluid Systems TFC-2540-ULP, San Diego, Calif.).  
The RO unit was operated between 85 and 90 percent recovery rates (e.g., for 90 percent 
water recovery, the permeate flow was16 gpm [87 m3/day] and concentrate flow was 
2.0 gpm [11 m3/day] at 98 percent salt rejection) for the duration of the project.  
Antiscalant (1.6 mg/L Permacare, Permatreat 191, Fontana, Calif.) and sulfuric acid (15 



 15

to 27 mg/L) were added prior to the RO influent to minimize scaling.  The feed to the RO 
unit was approximately pH 7.0. 

Prior to the start of testing, the RO membranes were cleaned with both acidic and 
caustic cleaners.  The acidic solution was made up of 1.9 lbs. [860 g] of citric acid in 
25 gal [95 L] of permeate with a pH of 2.0 – 2.5).  The caustic solution was made up of 
1.9 lbs. [860 g] of each of the following chemicals: sodium tripolyphosphate, trisodium 
phosphate, and Na-EDTA in 25 gal [95 L] of permeate water at a pH of 10.0 to 11.0.  
Additionally, the RO membranes were cleaned when either the specific flux decreased 
15 percent, the differential array pressure reached 30 psi [210 kPa], or a significant 
increase in salt passage was observed.  The membranes were cleaned per the RO 
membrane manufacturer’s guidelines. 

4.5 Analytical Methods 

The water quality performance of the desalination process was based, in large 
part, on TDS rejection as measured by conductivity.  However, other supporting data 
were collected in the form of hardness, alkalinity, TDS, major cations and anions, trace 
metals, particle counts, turbidity, temperature, and pH.  Table 2 provides an overview of 
the sample type and frequency.  All sampling was conducted by Metropolitan’s staff.  
Inorganic and microbial analyses were analyzed at Metropolitan’s Water Quality 
Laboratory in La Verne, Calif.  

Specialized analyzes for membrane characterization (e.g., SEM and EDS) were 
sent to outside laboratories.  In addition to SEM and EDS, infrared spectroscopy was 
conducted on select membrane samples.  

Attenuated Total Reflectance Fourier Transform Infrared (ATR/FT-IR) 
spectrometry was conducted on both clean and fouled membranes by the Biotechnology 
Research Department of the Orange County Water District.  Adsorption in the mid-
infrared range (4000 to 500 cm-1) was measured using a FT-IR spectrometer (Nicolet 
Magna 550, Nicolet Instruments, Irvine, Calif.) to detect carbonyl, sulfonate, or amine 
functional groups on the membrane surface.  The ATR/IR spectrum from the clean Koch 
Fluid Systems ultra-low-pressure membrane was digitally subtracted from the fouled 
membranes to obtain a “pure” spectrum of the foulant [s] (Ridgway et al. 1998). 

5. RESULTS AND DISCUSSION 

5.1 Task 1 Characterize Colorado River water 

Table 3 shows the 90th, 50th, and 10th percentile water quality data from Lake 
Mathews, Riverside, California—the southern terminus of the Colorado River aqueduct 
and source water for Metropolitan’s CRW treatment plants.  Between the years 1976 and 
2000, the salinity of CRW ranged between 530 and 720 mg/L of total dissolved solids 
(TDS) due to fluctuations in the hydrologic cycle.  The total hardness of the water tracks 
fairly linearly with TDS, therefore as the TDS of the River increases, so too does the 
hardness.  



 16

The scaling potential of the 90th, 50th, and 10th percentile CRW quality was 
evaluated using commercially available software (ROPRO

® Version 6.0; Fluid Systems 
Corp., San Diego, Calif.).  Raw water quality, water recovery of 85 percent, and product 
flow of 17 gpm [93 m3/day] were inputted into ROPRO

® model to predict the scaling 
potential of sparingly soluble salts.  Results from ROPRO

® were also compared to an 
antiscalant vendor’s spreadsheet (PC Optimize Version 1.2.0, PerLorica Inc., San Diego, 
Calif.) which predicts the scaling potential based on the raw water quality, water 
recovery, and product flow.  The spreadsheet predicted much higher saturation indices 
for barium sulfate (10 percent higher) and calcium fluoride (77 percent higher) but lower 
indices for calcium sulfate (50 percent lower) and calcium carbonate (10 percent lower).  
These differences in calculated scaling indices may be attributable to the Ksp values used 
in each model.  Depending on the water matrix, as well as experimental method, the Ksp 
may vary significantly from vendor to vendor.  Therefore, scaling models only indicate 
the relative scaling potential; pilot-scale testing of the individual source water should be 
conducted to confirm the modeling results. 

5.1.1 Total Dissolved Solids Survey 

A survey of U.S. Geological Survey data for water quality at different locations 
along the Colorado River was conducted.  Data from Alexander et al. (2000) showed that 
the 90th percentile TDS from Lees Ferry, just south of Lake Powell (Figure 3) from 1973 
to 1995 was 636 mg/L.  TDS data obtained from Southern Nevada Water Authority 
(2000) from February 1990 to March 2000 at Lake Mead’s Las Vegas intake indicated a 
90th percentile TDS of 709 mg/L.  TDS data was also surveyed at the southern portion of 
Lake Mead near Hoover Dam, which showed a 90th percentile TDS of 712 mg/L.  In 
comparison, the 90th percentile TDS data taken at the terminus of the Colorado River 
aqueduct system at Lake Mathews in Riverside, California, for the same duration was 
701 mg/L.  Additional TDS data surveyed near the Arizona/Mexico border at Imperial 
Dam from 1973 to 1992 showed a 90th percentile TDS of 903 mg/L (Alexander et al. 
2000).  The data shows that the salinity of CRW increases as it moves downstream in the 
watershed.  Generally, a TDS increase of approximately 10 percent from Lake Powell to 
the southwest reservoir system (i.e., Lake Mead and Lake Havasu) and an additional 
increase of 20 percent from the southwest reservoir system to the terminus of the 
Colorado River at Imperial Dam was observed. 

5.1.2 Literature Survey 

A literature survey was conducted in order to identify potential scalants and 
determine scale control techniques that are used by other agencies or utilities treating 
CRW or similar waters.  Table 4 provides a summary of the types of potential scalants 
that can be expected from the treatment of CRW or similar waters and also lists control 
strategies to prevent or minimize precipitation. 

Chowdhury et al. (2000) modeled historical CRW data obtained from the 
Hayden-Udall Water Treatment Plant in Tucson, Arizona, using a software program 
(WINFLOWSTM, Osmonics/Desal, Vista, Calif.) at 700 mg/L TDS, 85 percent recovery, 



 17

30°C, and adjusted feed pH of 7.0, utilizing nanofiltration (NF) and reverse osmosis (RO) 
membranes (model HL and AK, Osmonics/Desal, Vista, Calif.).  The program predicted 
barium sulfate (0.08 mg/L of barium in influent) in the concentrate stream to be 
130 times the saturation limit and the LSI to be greater than 2.0.  In comparison, the 10th 
percentile CRW quality (0.082 mg/L of barium) at Lake Mathews (Table 3) modeled on 
ROPRO® (Fluid Systems, San Diego, Calif.) predicted a barium sulfate saturation index of 
49 and a LSI of 2.01.  (It should be noted that each membrane manufacturer as well as 
some antiscalant vendors have their own software programs to determine the scaling 
indices of certain sparingly soluble salts.  Because of the assumptions involved in 
calculating the indices by the different programs, variations in the results are expected).  
Chowdhury et al. (2000) determined that acid and antiscalant (Flocon 260, Flocon Corp.) 
would be required to control for calcium carbonate scaling and barium sulfate 
precipitation.  Pilot-scale tests were conducted to evaluate a NF/RO hybrid system 
following slow sand filtration or microfiltration pretreatment.  Both pretreatments were 
followed by acid and antiscalant addition.  The authors indicated that initial testing of the 
NF/RO membranes looked promising, but long-term tests would be required to determine 
membrane productivity and permeate water quality. 

Lozier and Cole (1996) also conducted pilot-scale studies to evaluate NF 
membranes to soften CRW.  Pilot-scale tests were conducted using NF membranes 
(model TFC-S, Fluid Systems, San Diego, Calif.) operating at 85 percent recovery, 
12 gfd [0.02 m/hr], pH adjustment to 7.2 – 7.4, antiscalant addition (3 mg/L, AF-600, BF 
Goodrich, Charlotte, North Carolina), and 5 µm cartridge filtration.  After 100 hrs of 
testing, no depreciable drop in the normalized flux was observed.  Autopsy of the lead 
element revealed ferric iron and bacteria.  The iron deposition was assumed to have 
originated from the feedwater.  Although the iron in the feedwater was below the 
analytical detection limit of 0.1 mg/L, it is recommended that membrane feedwater iron 
levels be maintained below 0.05 mg/L when the pH is 7.0 or greater.  The presence of 
bacteria indicated that cartridge filtration was inadequate for removal of bacteria and 
particles.  Modeling predicted that the barium sulfate saturation in the concentrate 
exceeded the solubility limit by a factor of 94.   However, with antiscalant addition, 
barium sulfate and mineral precipitation on the terminal element was not observed. 

McAleese et al. (1999) also conducted pilot-scale tests for the Olivenhain Water 
Storage Project at the Bureau of Reclamation’s Water Quality Improvement Center in 
Yuma, Arizona.  Pilot-scale tests using NF membranes (ESNA [ESPA 3], Hydranautics, 
Oceanside, Calif.) in a 2 stage system was operated at 14 to 19 gfd [0.024 to 0.032 m/hr) 
at 85 percent recovery.  Feedwater to the NF unit was pretreated by a microfiltration unit 
followed by pH adjustment to 7.0 and antiscalant addition (2.0 mg/L, Flocon 260, Flocon 
Corp.).  After 1000 hrs of operation, the author reported that no decline in flux or salt 
rejection was observed.   

Based on the survey, the two primary scalants of concern when treating CRW are 
calcium carbonate and barium sulfate.  Most utilities or agencies were able to control for 
calcium carbonate scaling by pH adjustment, and barium sulfate precipitation was 
minimized or eliminated with the addition of an appropriate antiscalant.  



 18

5.2 Task 2 Characterize the Role of Multivalent Ions (Fe3+ and Al3+) in 
Silicate Scaling 

This task conducted a literature review of silicate fouling of membrane systems to 
help identify methods to minimize silicate scale formation.  Additionally, this task 
modeled the silicate-scale formation tendencies of CRW using solubility and 
predominance diagrams, as well as with a geochemical modeling program.  Finally, this 
task conducted bench-scale tests to validate the silicate control methods developed 
through the literature search and modeling efforts. 

The presence of multivalent ions, such as Fe3+, Al3+, Fe2+, Ca2+, Mg2+, may affect 
the solubility of silica (Iler 1979, Hann 1993, Weng 1994).  Silica in the presence of 
these ions form thermodynamically stable silicate compounds which can be problematic 
for water treatment processes such as microfiltration and reverse osmosis (RO).  The 
objective of this research was to gain an improved understanding of the factors that cause 
silicate formation in a RO process.  This task involved theoretical work to characterize 
the role of multivalent ions (Fe3+ and Al3+) in silicate scaling.  Due to the low 
concentrations of iron found in CRW (typically below the method detection limit, 
10 µg/L), characterization of iron silicate formation was not conducted.  Therefore only 
the formation of aluminum silicates was modeled.  It should be noted that aluminum 
silicates should be much more abundant and important than iron silicates based on 
previous results that showed little iron content when compared to the aluminum content 
in the silicate-based foulant (Gabelich et al. 1999). 

5.2.1 Literature Survey 

Research published on silicate scaling is sparse.  Aluminum silicates were 
frequently found deposited onto plumbing materials in distribution systems (Shea 1993, 
Kriewall et al. 1996, Goldsborough 2000).  This phenomenon may be due to the “post-
precipitation” of soluble aluminum and silica that pass through a treatment plant, or 
alternatively, by the deposition of colloidal aluminum silicates that pass through 
treatment processes such as filters (Kvech and Edwads 2000).  

Amorphous silica scale enriched in aluminum has also been found deposited in 
geothermal brines, which usually have temperatures of about 2000C and pressures of 
about 800 kPa.  These aluminum silicate deposits were formed by tetrahedrally 
coordinated aluminum substitution within an amorphous silica framework (Gallup 1997). 

Silicate materials have more recently been found as a foulant for both low-
pressure (i.e., microfiltration and ultrafiltration) and high-pressure (i.e., reverse osmosis) 
water treatment processes.  Norman et al. (1999) described silicate fouling of 
microfiltration (MF) membranes in a demonstration-scale MF plant in Orange County, 
California.  The MF plant acted as a pretreatment for reverse osmosis during wastewater 
reclamation.  The silicate materials were formed through the use of silica-laden water 
with the high-pH cleaning agent, which resulted in the formation of aluminum silicates 
fouling the microfibers.  Additional cleaning of the membrane fibers with ammonium 
bifluoride was then required.  However, the hazard ratings for ammonium bifluoride are 



 19

severe (3) for health, moderate (2) for reactivity and extreme (4) for contact – corrosive 
(MSDS 1997).  The hazardous nature of ammonium bifluoride prohibited its widespread 
and continuous usage. 

Aluminum silicate fouling has been reported for RO applications.  In his book, 
Byrne (1995) documented silicate formation and treating with ammonium bifluoride 
solution for reverse osmosis.  Butt et al. (1995) found alumino-silicate scale depositing 
within the feed distribution tubes and the RO membrane of a polyacrylate and 
hydroxyethylidene diphosphonate (HEDP)-based antiscalant, when the antiscalant was 
tested against the conventional H2SO4 and sodium hexa-meta-phosphate (SHMP) 
inhibitors in a RO pilot plant in Saudi Arabia.  The scale deposited on the RO membrane 
was attributed to oversaturation of aluminum and silica, while the scale deposited in the 
feed tubes was attributed to the low cross-flow velocity.  Thus, the advanced anti-scalant 
was proven ineffective against the aluminum silicate scale.  Although no alumino-silicate 
scale was deposited on the membrane using the conventional H2SO4 + SHMP inhibitor, 
the efficacy of this conventional inhibitor towards the aluminum silicate scale was 
unclear because no change in water quality was observed. 

5.2.2 Potential remediation strategies 

During the aluminum silicate fouling episodes using MF, Norman et al. (1999) 
suggested that ethylenediaminetetraacetic acid (EDTA) or other chelating agents may 
sequester dissolved metals and avoid silicate fouling.  However, no further studies were 
reported.  Laboratory studies demonstrate that sequestering agents such as citric acid, 
acetic acid, and EDTA may inhibit aluminum silicate scale formation in geothermal 
brines (Gallup 1997).   Additionally, for aluminum silicate scale in the geothermal brine 
field, Gallup (1997) showed that lowering the brine pH to below 5 or increasing it above 
9 would retard the kinetics of silica polymerization and the formation of aluminum-rich 